
INDEX H13 WEIGHT BOX 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

REF. PART NO. DESCRIPTION REQ'D 
 1 C17859 FRAME - weight box .................................................................................... 1 
 2 C17863 BOX - weight ................................................................................................ 1 
 3 C17860 SUPPORT - weight box ............................................................................... 1 
 4 C17636 PLATE - hitch ............................................................................................... 1 
 5 111-371 BOLT - 3/8” x 1” round head, square neck................................................... 3 
 6 113-207 BOLT - 3/8” x 1” N.C. hex ............................................................................ 4 
 7 129-103 NUT - 3/8” N.C. hex ..................................................................................... 7 
 8 192-21 LOCKWASHER - 3/8” .................................................................................. 7 
 9 195-525 WASHER - 3/8” ............................................................................................ 7 


